MXC,EXC USA

250 SX 2000 <2000><US><630100>
EXHAUST SYSTEM

Pos Part Number Description Additional Text Quantity
2 54705079300 * EXH. SILENCER 380SX ALU 2000 1.00
4 54705082100 EX.SILENCER 380 MXC,EXC USA'98 WITH SPARK ARRESTOR | 1.00
5 54705083100 EXHAUST SILENCER 380 EGS '98 "KTM EGS1" 1.00
8 0009050103 SPECIAL SCREW M 5,0X10 4.00
9 0011481030 RIVET 4,8X10,3 ALU 4.00
10 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 2.00
11 54605069000 BUSHING 7,5X12X28X7,8 '96 4.00
12 54605068000 EXHAUST BRACKET RUBBER BLACK 2.00
13 54603048100 clip nut M6 2.00
14 0137060000 SPRING WASHER DIN0137-B 6 2.00
16 54605379549 % SILENCER CAP PLASTIC 0.00
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16 54705179070 SILENCER END CAP ALU 2.00
17 54605379030 SEAL RING VITON D=30MM'97 2.00
18 54705079047 WASHER D=30MM 1.00
20 50305079169 SILENCER ENDCAP SX REAR 1.00
21 0770055020 0-RING 55,00X2,00 NBR70 2.00
22 50233041000 Pair of washers M6 NORDLOCK 2.00
23 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00
30 0910100003 PLUG DIN0910-M 10X1 ONLY FOR LC4 1.00
ADVENTURE
31 58038032010 CU-SEAL RING DIN7603-10X14X1 1.00
38 58005078120 STUFFING YARN 120 GRAM 125 EXC REAR 1.00
40 58005079056 STUFFING YARN LOOSE 300 GRAMM 1.00
41 58005078340 STUFFING YARN 340 GRAM 125 MXC/EXC USA 1.00




